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Test Report

CHEMICAL COMPOSITION ANALYSIS CERTIFICATE
Zinc Alloy

	 Sample Name:	 Zinc Alloy 
	 Material & Mark:	 YZZnAI4Cu1
	 Part Number:	 Midnight V3 Whale Tail, Midnight V3 MINI Whale Tail,
				    Midnight V3 & V3 Mini Central Locking Kits
				    (10506M-##-Z##-R, 10507M-##-Z##-R, 10506-CL-#)
			 
	 Report Job No#:	 SHIN2308014335ML01_EN
	 Test Period:		 21/08/2023 ~ 31/08/2023
	 Test Item:		  Chemical Composition Analysis
				    For further details, please refer to the following page(s)
				    (Unless otherwise stated the results shown in this test report refer only
				    to the sample(s) tested.) 

	 Approved By:	 Spike Tang 
		

	 Sample Photo:

***Selectlok authenticate the photo on the original report only***



	 Note:	 1. The requirement was extracted from the type of YZZnAI4Cu1 in GB/T 13818-2019
		  2. The above test project/method was carried out by subcontractors

	 Note:	 This test report is an English version of test report XMIN2308001985ML01_CN (dated: 06/09/2023)
		  This report is for reference only.

	 Unless otherwise stated, this report provides a declaration of conformity according to whether the test
	 results are within the specific limits or specifications without compromising the measurment uncertainty.
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1. Chemical Composition Analysis:

Element Test Method Result 001 (%) Req. (%) Conclusion

Pb GB/T 12689. 12-2004 0.001 ≤0.004 PASS

Cd GB/T 12689. 12-2004 <0.001 ≤0.003 PASS

Fe GB/T 12689. 12-2004 0.004 ≤0.035 PASS

Cu GB/T 12689. 12-2004 1.00 0.7~1.1 PASS

Sn GB/T 12689. 12-2004 <0.001 ≤0.0015 PASS

Al GB/T 12689. 12-2004 4.00 3.9~4.3 PASS

Mg GB/T 12689. 12-2004 0.047 0.030~0.060 PASS

Zn Determined by
Arithmetical Difference

94.94 Remainder PASS


